
 

 

User-Oriented Wastewater Treatment Technology in 

Developing and Newly Industrialising Countries 

 

 

 

Zur Erlangung des akademischen Grades eines  

DOKTOR-INGENIEURS 

von der Fakultät für  

Bauingenieur-, Geo- und Umweltwissenschaften 

 

der Universität Fridericiana zu Karlsruhe (TH) 

genehmigte  

DISSERTATION 

von 

Dipl.-Ing. Klaus Litty 

aus Landau 

 

 

Tag der mündlichen 

Prüfung: 11.07.2008 

 

Hauptreferent:  Prof. Dr.-Ing. E.h. Hermann H. Hahn, Ph.D. 

Korreferenten:  Prof. Dr. rer. nat Joseph Winter 

   PD Dr. phil. Dipl.Wi.-Ing. Roger Häußling, M.A. 

 

 

Karlsruhe 2008 



Dissertation genehmigt von der Fakultät für  

Bauingenieur-, Geo- und Umweltwissenschaften 
[...]
includes specialists both from governmental and non-governmental institutions. The 

group of NGOs consists of German technical and trade associations in Germany, 

India and China. In order to get also information from a European perspective, two 

interviews with experienced experts from leading French enterprises and one Danish 

enterprise in the field of environmental services and equipment manufacturing were 

interviewed. One expert interview was carried out with a German engineer with long–

term experience in the Chinese wastewater sector.  

 

6.2.3 Implementation Pilot Training 

Implementation Steps & Plants 

 

FIGURE 38:  IMPLEMENTATION OF PILOT TRAINING 



96  Materials & Methods 

 

Figure 38 gives an outlook on the implementation steps of the pilot trainings. In total, 

three trainings were carried out. In order to gain the information, especially regarding 

existing work situation, possible training contents and suitability of the developed 

poster based training concept, a part of the training participants was questioned prior 

and after the trainings. Due to the time demand of the questioning and organisational 

constraints, questioning of all participants would not have been possible. The 

questionnaires are attached in appendix D. Of special importance are the 

observations of the training leader during the trainings.  

 

Media 

As main medium a poster set showing the main treatment steps and the streams 

between the steps of the plant was installed. That way it was assured that the 

participants of the seminar have always a clear view on the overall plant concept. For 

the seminar leader the poster wall was a suitable basis for the given explanations. In 

order to allow detailed visualisations in a flexible way depending on the progress of 

the seminar and the questions of the workers, an A1-size chart block was used for 

technical sketches and basic formulas. In addition, printouts and a Laptop were used 

in some plants for illustrations.  

 

Subjects & Training Progress on the Different Plants 

As from pre-investigations a relatively low knowledge background could be assumed, 

the focus was set on a basic understanding and the relations of the main plant 

processes. All trainings started with a general introduction on wastewater. Basic 

questions like the following were covered:  

� Why is wastewater a pollutant?  

� What are the characteristics of wastewater?  

� What are the main parameters of wastewater?  

That way, a basic awareness for the relation between wastewater, environmental 

pollution and hygiene should be initiated. After these very basic considerations, the 

different plant stages of the respective plant were discussed. The following schedule 

was followed:  

1) Theoretical Basics 



Materials & Methods  97 

 

2) Main Parameters 

3) Structure & Design Aspects 

4) Operation & Maintenance Aspects 

In the following paragraphs, the pilot training course in the different plants is 

presented.  

 

Pilot Training on Plant A 

The plant is in operation since 1988 and is treating the wastewater of a molasses 

based distillery and a brewery in an industrial complex in northern India. The design 

capacity of the plant is 670m³/d. The wastewater is treated in a three-stage process, 

consisting of a UASB reactor and two activated sludge processes in line. Seventeen 

persons are working on the plant, including foremen and chemist – one plant 

manager, four chemists, one electrician, two fitters, one welder, four operators and 

four helpers. In a previous study on the plant efficiency in 2001, a good social climate 

between the plant manager and the working staff was stated. For that reason, the 

plant manager was used as co-seminar leader and interpreter in the pilot training. In 

total, 7 practical staff members participated in the pilot training. On the first day, 4 

training participants were questioned based on a questionnaire. Staff questioning, as 

well as the training, were carried out in the plant manager’s office. After this the first 

part of the training was carried out for about 2.5hrs starting at 1pm. On the second 

day, the training started at 10am and was finished at 3pm, followed again by short 

questionnaire based interviews with the same workers that were already questioned 

before the training.  

On the first training day, yeast tank, pumping system and anaerobic digestion/UASB 

was discussed. On the second training day, activated sludge process, consisting of 

aeration tank and clarifier was discussed in detail, comprising oxygen supply, Mixed 

Liquor Suspended Solids (MLSS) and calculation of the sludge recycling rate. Beside 

the discussion of the sludge handling and sludge drying bed design, general 

considerations on plant monitoring and work safety were covered.  Finally, an 

inspection-walk over the plant was carried out with the workers in order to create 

awareness for potential work safety risks. The training ended with the presentation of 

photos of treatment plants in Europe. 

 



98  Materials & Methods 

 

Pilot Training on Plant B 

The plant is in operation since 1998 and is treating municipal wastewater in an 

extended aeration process. The design capacity of the plant, which is located in 

Andhra Pradesh, is 20.000m³/d. Twenty-two persons are working on the plant – four 

engineers, nine technicians/operators of different disciplines and nine workers.  

In total, 4 staff members participated in the pilot training on this plant. The training 

participants consisted of workers from plant B and another plant in the same city, 

which is treating wastewater only mechanically. As some of the participants had a 

long way to reach the STP and arrived very late, also in this plant full day trainings 

could not be carried out. On the first day, all 4 participants were interviewed with 

questionnaires. Staff questionings and following pilot training were carried out in the 

office of the plant manager, whereas the plant manager was almost never present 

during the trainings. On the first day the training was carried out for about 3 hrs 

starting at 1pm. On the second training day, the training started at 1:30pm and was 

finished at 5:15pm, followed again by questionings of the participants.  

On the first training day, pump system, screening system and grit separation were 

covered. In addition, a first introduction on the principles of activated sludge process 

and extended aeration was given. On the second day, the activated sludge/extended 

aeration process was discussed in detail based on a real example. That way the 

importance of the meaning of parameters like Mixed Liquor Suspended Solids 

(MLSS), Sludge Volume Index (SVI), Sludge Retention Time (SRT), etc. could be 

demonstrated. Also the procedures of the most important analyses for the control of 

activated sludge process/extended aeration were discussed. Basic formulas like the 

determination of the sludge recycle rate were presented. The function principle of 

decanter centrifuge was shown in detail. The importance of proper maintenance was 

highlighted. The basic metabolism and important operation parameters of anaerobic 

digestion were discussed, as the primary sludge of the other plant of the city, which is 

sewage only mechanically, is fed into anaerobic digesters. Awareness for the 

sensitivity of the anaerobic processes should be created. After the discussion of the 

major treatment steps, aspects of work image/motivation, plant monitoring and work 

safety were covered. In order to raise awareness especially for work safety, an 

inspection tour over the plant was carried out and possible dangers were pointed out.  

 

 

 



Materials & Methods  99 

 

Pilot Training on Plant C 

Plant C is in operation since about ten years and is treating municipal wastewater 

plus a relatively high quantity of effluent from small scale industries in an extended 

aeration process. The plant is located in Goa and has a design capacity of 500m³/d. 

In total, 22 persons participated in the training. The training group consisted of 

workers from plant C and another STP in the same city, which is based on cyclic 

activated sludge process. Other than in the pilot trainings carried out in plant A and B, 

two participants were superior engineers. Five workers were interviewed prior and 

after the training. Training and most of the staff questionings were carried out in a 

separate room in the STP. On the first day, the training was carried out from 10:30am 

until 16:15pm, interrupted by the lunch break. On the second day, the training started 

at 10:30am and was finished at 14:30pm, followed by final tests after the lunch break.  

On the first training day, the principles of activated sludge process and extended 

aeration were covered, after the discussion of pump system, screening system and 

grit separation. Like in the pilot training in plant B, basic formulas like the 

determination of the sludge recycle rate were presented. A more detailed discussion 

was carried out on the second training day. The basic procedures for the control of 

activated sludge/extended aeration process, as well as general aspects of plant 

monitoring, sampling and documentation were covered. For the staff, work safety 

was obviously an interesting field, what could be observed in the trainings. The 

importance of protection clothes, helmets, rescue and fire fighting equipment was 

highlighted. Potential possibilities to increase the work image were pointed out. An 

inspection tour over the plant was carried out and possible danger points were 

explained to the workers. The function principles of decanter centrifuge and 

anaerobic digester were covered at the end of the training, as these technologies are 

used on the cyclic activated sludge plant. The following photo shows the training 

situation on plant C. The results are presented and discussed in chapter 7.5.  



100  Materials & Methods 

 

 

FIGURE 39:  TRAINING SITUATION ON MUNICIPAL WASTEWATER TREATMENT PLANT 



Results & Discussion  101 

 

7 Results & Discussion 

7.1 Wastewater Technology Status & Trends in India 

7.1.1 Efficiency, Technologies & Treatment Plant Op eration 

Most of the inspected plants were built or upgraded in the last 10-15 years. Activated 

sludge process is the most common treatment process that is used in 29 plants, out 

of which 2 are industrial plants, where it is used in combination with anaerobic 

technology. Regarding anaerobic treatment, UASB-technology is the most spread 

technology and is used on 3 of the inspected plants, followed by an activated sludge 

stage or a facultative aerobic step. The first realised large scale membrane bioreactor 

plant for sewage treatment was also inspected and included in the data analysis. 

One plant is based on trickling filter technology, another one on rotating immersion 

disks. One purely mechanical treatment plant is currently upgraded by a UASB 

reactor step.  

 

Efficiency 

In order to describe the purification efficiency of the inspected treatment plants, 

average inlet and outlet values, as well as required target values were determined 

based on the information given by the plant management. Figure 40 shows the 

purification efficiency for BOD of 20 inspected STPs – for data protection reasons 

anonymised. The inlet values of most plants are in a range between 150mg/l and 

300mg/l. Plant I-M8 is an exception – in this plant diluted wastewater from open 

drains is treated. Looking at the values for BOD, the purification efficiency of most 

plants is between 80% and 95%, with BOD outlet values between 5mg/l and 30mg/l. 

One plant is designed for nitrification/denitrification process and achieves a BOD 

removal efficiency of 99%. One plant that is based on membrane bioreactor 

technology is designed for nitrification and achieves almost 100% BOD removal 

efficiency. Also plant IM-5 is designed for nitrification. Plant I-M15 is the only plant 

that has only a mechanical treatment step with a purification efficiency of 51% in 

terms of BOD. Almost all plants discharge into surface water bodies. The outlet of the 

membrane plant is used for park irrigation - the filtered and disinfected effluent of 

another plant is sold to industry. Three plants don’t achieve the required discharge 

limit of 30mg/l BOD for most plants. Exceptions like 100mg/l BOD or 20mg/l BOD or 

even lower values exist for some plants. The discharge standards for India are listed 

in chapter 5.1.1.  



102  Results & Discussion 

 

Treatment Efficiency STPs - BOD

0

50

100

150

200

250

300

350

400

450

500

I-M
1

I-M
2

I-M
3

I-M
4

I-M
5

I-M
6

I-M
7

I-M
8

I-M
9

I-M
10

I-M
11

I-M
12

I-M
13

I-M
14

I-M
15

I-M
16

I-M
17

I-M
18

I-M
19

I-M
20

STP

B
O

D
 [m

g/
l]

0

10

20

30

40

50

60

70

80

90

100

R
ed

uc
tio

n 
[%

]

BOD Inlet [mg/l] BOD Outlet [mg/l] BOD Limit [mg/l] Reduction [%]
 

FIGURE 40:  TREATMENT EFFICIENCY STPS INDIA - BOD 

In municipal plants, the inlet values for COD of most plants are between 300mg/l and 

700mg/l and correlate in a ratio of about 2:1 with the values for BOD. The COD 

elimination rate is between 80% and 95% for most plants. Limit exceedings of COD 

could not be found for the inspected STPs. Regarding suspended solids, the inlet 

values are between 250mg/l and 500mg/l. Elimination rates of suspended solids are 

between 70% and 90%. The limit of 100mg/l SS for discharge into water course was 

exceeded in one plant (see also chapter 5.1.1.). Specifically for the inspected STPs 

in Delhi (plants IM-6, IM-9, IM-10, IM-16, IM-17, IM-18, IM-20), an average BOD 

removal efficiency of about 92% could be determined, whereas the values are in a 

range between 83% and 97% (see figure 40). Regarding COD, the removal 

efficiencies for the inspected plants in Delhi could be determined to be in a range 

between 79% and 95%, with an average value of 89%. For SS, the removal 

efficiencies are around 90% for most inspected plants in Delhi.   

In the industrial field, strong differences exist regarding the different wastewater 

parameters, depending on the respective industry branch.  



Results & Discussion  103 

 

Treatment Efficiency ETPs - BOD

0

250

500

750

1.000

1.250

1.500

1.750

2.000

2.250

2.500

I-I
1

I-I
2

I-I
3

I-I
4

I-I
5

I-I
6

I-I
7

I-I
8

ETP

B
O

D
 [m

g/
l]

0

10

20

30

40

50

60

70

80

90

100

R
ed

uc
tio

n 
[%

]

BOD Inlet [mg/l] BOD Outlet [mg/l]

BOD Limit [mg/l] Reduction [%]
 

FIGURE 41:  TREATMENT EFFICIENCY ETPS INDIA – BOD 

As visible in figure 41, the inlet values for BOD are in a range between 11.000mg/l 

BOD for a pharmaceutical industry and 1.100mg/l BOD for an inspected leather 

industry. The purification efficiency of the inspected industrial plants is higher than 

80%, but in 3 plants the outlet value for BOD is above the required outlet standard. 

Very problematic is the treatment of dye wastewater (plant I-I3 and plant I-I8), mainly 

due to the extremely high values for total dissolved solids (TDS) and other 

substances that are difficult to biodegrade. The treatment of wastewater from 

pharmaceutical industries (plant I-I1 and plant I-I6) is also problematic, as visible on 

the limit exceeding of plant I-I1.  

Extremely high COD inlet values exist in one pharmaceutical industry and one 

distillery, with COD values of about 17.000mg/l, respectively 17.500mg/l. Also the 

concentration of suspended solids is strongly depending on the industry branch and 

is between 600mg/l SS and 2.250mg/l SS at the inspected effluent treatment plants. 

Four out of eight inspected plants exceed the required discharge limits in terms of 

COD, whereas all plants meet the discharge standards for suspended solids. Very 

problematic are high concentrations of Total Dissolved Solids (TDS) that reach 